



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-0 San Francisco Chilpan Tultitlan MEX C.P.54940	Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-0 San Francisco Chilpan Tultitlan MEX C.P. 54940	199142
		FECHA/DATE 02/24/2014

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CODIGO/ CODE	DESCRIPCION DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	ANALISIS			
							%C	%Mn	%P	%S
17554	10118929-10	0008945728	0008982144	301489	CUAD 3.000 0.2500 CBCSDN 12.192	12192 mm	0.0892	0.3349	0.0184	0.0157
17554	10118929-10	0008744233	0008982123	301489	CUAD 3.000 0.2500 CBCSDN 12.192	12192 mm	0.0848	0.3406	0.0176	0.0122
17554	10118929-10	0008912088	0008982123	301489	CUAD 3.000 0.2500 CBCSDN 12.192	12192 mm	0.0892	0.3349	0.0184	0.0157
17554	10118929-10	0008853087	0008982236	301489	CUAD 3.000 0.2500 CBCSDN 12.192	12192 mm	0.0937	0.3585	0.0086	0.0077
17554	10118929-10	0008945728	0008982157	301489	CUAD 3.000 0.2500 CBCSDN 12.192	12192 mm	0.0892	0.3349	0.0184	0.0157
17554	10118929-10	0008853087	0008982270	301489	CUAD 3.000 0.2500 CBCSDN 12.192	12192 mm	0.0937	0.3585	0.0086	0.0077
17554	10118929-10	0008744276	0008981897	301489	CUAD 3.000 0.2500 CBCSDN 12.192	12192 mm	0.0848	0.3406	0.0176	0.0122
17554	10118929-10	0008853087	0008982286	301489	CUAD 3.000 0.2500 CBCSDN 12.192	12192 mm	0.0937	0.3585	0.0086	0.0077
17554	10118929-10	0008912088	0008982183	301489	CUAD 3.000 0.2500 CBCSDN 12.192	12192 mm	0.0892	0.3349	0.0184	0.0157
17554	10118929-10	0008740383	0008981909	301489	CUAD 3.000 0.2500 CBCSDN 12.192	12192 mm	0.0858	0.3339	0.0113	0.0117
17554	10118929-10	0008838000	0008982222	301489	CUAD 3.000 0.2500 CBCSDN 12.192	12192 mm	0.0937	0.3585	0.0086	0.0077
17554	10118929-10	0008912088	0008982222	301489	CUAD 3.000 0.2500 CBCSDN 12.192	12192 mm	0.0892	0.3349	0.0184	0.0157
17554	10118929-10	0008744276	0008982100	301489	CUAD 3.000 0.2500 CBCSDN 12.192	12192 mm	0.0848	0.3406	0.0176	0.0122

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/ MECHANICAL PROPERTIES				ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO/ MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)			
17554	10118929-10	0008945728	0008982144	75	62	52	26	A500 Grado BC (241358	Made in Mexico
17554	10118929-10	0008744233	0008982123	75	62	52	26	A500 Grado BC (240353	Made in Mexico
17554	10118929-10	0008912088	0008982123	75	62	52	26	A500 Grado BC (241358	Made in Mexico
17554	10118929-10	0008853087	0008982236	75	62	52	26	A500 Grado BC (241201	Made in Mexico
17554	10118929-10	0008945728	0008982157	75	62	52	26	A500 Grado BC (241358	Made in Mexico
17554	10118929-10	0008853087	0008982270	75	62	52	26	A500 Grado BC (241201	Made in Mexico
17554	10118929-10	0008744276	0008981897	75	62	52	26	A500 Grado BC (240353	Made in Mexico
17554	10118929-10	0008853087	0008982286	75	62	52	26	A500 Grado BC (241201	Made in Mexico
17554	10118929-10	0008912088	0008982183	75	62	52	26	A500 Grado BC (241358	Made in Mexico
17554	10118929-10	0008740383	0008981909	75	62	52	26	A500 Grado BC (240351	Made in Mexico
17554	10118929-10	0008838000	0008982222	75	62	52	26	A500 Grado BC (241201	Made in Mexico
17554	10118929-10	0008912088	0008982222	75	62	52	26	A500 Grado BC (241358	Made in Mexico
17554	10118929-10	0008744276	0008982100	75	62	52	26	A500 Grado BC (240353	Made in Mexico